Pos. |Part Name (cn) Part Name (en) Specs Qty
1 AY::PaY Inner-hex bolt M12x30x1.5 1
2 AR washer 12 1
3 VA Outer flange 1
4 HE R Saw blade 1
5 A AR Inner flange 1
6 B key B8x40 1
7 Ry Saw blade Guard 1
8 o Eia¥sY4 Inner Saw blade Guard 1
9 Bl TS Vice working table 1
10 Bl T/E B &R Connecting plate 3
11 |I¥EAE working table

12 |BEREET Plastic rivets 12
13 VAV BN Inner-hex bolt M8x20 18
14 |#)f 8 washer 8 32
15 IEPE Protective plate on working table 1
16 1RIEFIR Handle 1
17 |BHEIKI Plastic sticker | 2
18 |EHEyXKI Plastic sticker I 2
19 BRI Plastic stickerIII 2
20 BIR 2 Tapping screw M4x15 18
21 [EF knob 2
22 |FEZEEK Extend holder assembly 1
23 |NALER Inner-hex bolt M8x30 1
24 yiE Ny Anti-loose nut M8 21
25 |RE wheel 2
26 |BENEC[E e Fixing seat 2
27 W washer 20 2
28 FF O pin 3x40 2
29 |WEH8 Nut M14 1
30 By washer 14 1
31 N e Spring bar 1
32 |9 Spring 1
33 [#)y washer 22 1
34 |NARE Inner-hex bolt M22x1.5 2
35 Bk slide 1
36 A DN Y i Inner-hex bolt M6x15 1
37 |+FHELER Cross groove head Screw M4x55 4
38 |[Fx switch 1
39 [FxEER Fixed plate for switch 1
40 B ER Plastic shock absorbers 2
41 HLAL motor 1
42 A Sk Inner-hex bolt M8x30 6
43 |mR#E S washer 8 10
44 brickacks L Bolt chain 1
45 |ZEAWI Steel corner support I 1
46 FEML 4 8 4R 4 Motor fixing belt 1
47 XEAMW ] Steel corner support I 1
48 |PEER TR OO Lower cover for saw blade guard 1
49 | THEBPIEHE Lock spring 1
50 |ILAEEYEHEN Lock hook 1
51 |IZHEEEFIE Handle for working table guard 1
52 L5 o] o Fixing plate 1
53 B F B Handle spring 1
54  |{B4AEH Expansion pin 1
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